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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and
Asia, is one of the leading independent testing and certification facilities providing
customers with one-stop shop services for Compliance Testing and Global
Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews

and compliance management through out a project. Our extensive experience
with China, Asia Pacific, North America, European, and international compliance
requirements, assures the fastest, most cost effective way to attain regulatory
compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region | Accreditation Body Scope
USA FCC, A2LA EMC, RF/Wireless , Telecom , SAR
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom , SAR
Taiwan BSMI , NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety , SAR
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety, SAR

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada IC FCB, NIST EMC, RF, Telecom
Singapore iDA, NIST EMC, RF, Telecom
EU NB EMC & R&TTE Directive
Japan MIC, (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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The purpose of this test programme was to demonstrate compliance of the Cao Gadgets, LLC Wireless Tag Manager,
against the current Stipulated Standards. The Wireless Tag Manager have demonstrated compliance with the 47 CFR
15.203, 15.207, 15.209, 15.231: 2011.

EUT Information
EUT .
Description Wireless Tag Manager
Model No : ZGWO03
Serial No :  0AODOD04A300

Input Power : 5VDC

Classification
Per Stipulated : Low Power Transceiver
Test Standard
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Purpose

Compliance testing of Wireless Tag Manager with stipulated standard

Applicant / Client

CAO Gadgets, LLC

Manufacturer

CAO Gadgets, LLC
2 Welbury,
Aliso Viejo, CA 92656

Laboratory performing the tests

SIEMIC Laboratories
2206 Ringwood Ave.
San Jose, CA 95131

Test report reference number

RF_SL11121303-CAO-002_FCC

Date EUT received

Jun 18, 2012

Standard applied

47 CFR 15.203, 15.207, 15.209, 15.231: 2011

Dates of test (from - to)

Jun 25% — Jun 29", 2012

No of Units: #2
Equipment Category: DSC
Trade Name: Wireless Tag Manager
Model : ZGW03
RF Operating Frequency (ies) 437.515MHz
Number of Channels : 1
Modulation : ASK
FCCID: ZGWO03
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The product was tested in accordance with the following specifications.

All Testing has been performed according to the product classification: Low Power Transceiver

Test Results Summary

Test Standard
Description Pass / Fail
47 CFR 15.203, 15.207, 15.209, 15.231: 2011
15.203 Antenna Requirement Pass
15.207 Conducted Emission Voltage Pass
15.231 (a)(1) & (2) Manually and Automatically Deactivation (note 1) Pass
15.231 (b) / 15.209 Fundamental & Radlgtgd Spurious Emission Pass
Limits
15.231 (c) 20 dB & 99%Bandwidth Pass
15.209 Fundamental & Radigtgd Spurious Emission Pass
Limits
15.231 (c) 20 dB & 99% Bandwidth Pass
Refer to the operational description included with this
Note 1 application for detailed description timing diagrams for
transmission duration.

ANSI C63.4: 2003

PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
o Antenna must be permanently attached to the device.
o Antenna must use a unique type of connector to attach to the device.

e Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna is employed
with the device.

This EUT antenna is attached permanently to the device which meets the requirement.
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Model:  ZGWO03
To 47 CFR 15.203, 15.207, 15.209, 15.231: 2011

5.2 AC Line Conducted Emission Test Result

Note:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
3. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is £2.64dB.
4, Environmental Conditions Temperature 20°C
Relative Humidity 55%
Atmospheric Pressure 1019mbar
Test Date: Jun 250 — Jun 29t, 2012
Tested By: Yao Li
Standard Requirement :
Frequency (MHz) Quasi Peak (dBuV) Average (dBpV)
0.15-0.5 66-56 56-46
0.5-5.0 56 46
5.0-30.0 60 50
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0.15 1.00 10,00 30,00

Frequency (MHz)
Quasi-Peak Limit Average Limit

Phase Line Plot at 120VAC, 60Hz

F QP Margin Avg Class B

rm:;;\cy Value Value Limit

(dBpV) (dB) (dBpV) (dB)
0.44 47.94 5712 Pass -9.18 43.22 47.12 Pass -3.90 L
0.54 43.25 56.00 Pass -12.75 37.27 46.00 Pass -8.73 L
0.82 54.55 56.00 Pass -1.45 42.39 46.00 Pass -3.61 L
0.82 53.65 56.00 Pass -2.35 43.46 46.00 Pass -2.54 L
1.74 34.18 56.00 Pass -21.82 21.00 46.00 Pass -25.00 L
2.23 38.72 56.00 Pass -17.28 22.94 46.00 Pass -23.06 L
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0.15 1.00 10,00 30.00

Frequency (MHz)

Neutral Line Plot at 120VAC, 60Hz

Frequenc QP Class B Pass Margin Avg Class B

(ﬂ:lz) Y Value Limit I Value Limit

(dBuV) (dB) Fail (dB) (dBuV) (dB)
0.82 54.16 56.00 Pass -1.84 43.78 46.00 Pass -2.22 N
0.84 43.40 56.00 Pass -12.60 33.01 46.00 Pass -12.99 N
1.10 46.66 56.00 Pass -9.34 38.21 46.00 Pass -7.79 N
1.91 41.34 56.00 Pass -14.66 25.36 46.00 Pass -20.64 N
2.27 43.30 56.00 Pass -12.70 25.67 46.00 Pass -20.33 N
2.40 48.06 56.00 Pass -7.94 34.45 46.00 Pass -11.55 N
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5.3 Occupied Bandwidth

1. 20dB bandwidth was measured by conducted method using a spectrum analyser
Environmental Conditions Temperature 20°C
Relative Humidity 55%
Atmospheric Pressure 1019mbar

Test Date: Jun 25 — Jun 29, 2012
Tested By: Yao Li

Standard Requirement :
The bandwidth of the emission shall be no wider than 0.25% of the centre frequency for devices
operating above 70 MHz and below 900 MHz

Test Result:
Fundamental Frequency Measured 20 dB FCC 15.231 Limit 99% Bandwidth Result
(MHz) Bandwidth  (KHz) (KHz) (KHz)
437515 599.79 1093.79 495.70 Pass
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20dB & 99% Bandwidth

Ci Agilent  16:53:24 Jul 30, 2012

A I Meas Setup

Ch Freg 137 515 MHz Trig Free Awg Mumber
Decupied Bandwidth _ - E1:|1’Df
Avg Mode
Exp Hepeat
Ref 0 dBm Atten 10 dB
wheak Max Hold
- , on of
“] A.n’/ - N
dB/ \ =
) M.,..M"" N Occ BYY % Pw
. it el TP L TN W R 99.00 %
OBV Spa
Center 437.5 MHz Span 3 MHz = 3.00000000 hHz
#HRes BW 100 kHz #WBW 100 kHz Sweep 5 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 9.0 % PR
495.7017 kHz <d8 200048
Transmit Freg Error B9.286 kHz Optimize
% dB Bandwidth 599790 kHz Ref Level
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5.4 Radiated Fundamental and Spurious Emission

All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

Environmental Conditions Temperature 20°C
Relative Humidity 55%
Atmospheric Pressure 1019mbar

Test Date: Jun 250 — Jun 29, 2012
Tested By: Yao Li

Standard requirement:

15.231(a) requirement
Fundamental frequency Field strength of fundamental Field strength of spurious emissions
(MHz) (microvolts/meter) (microvolts/meter)
40.66-40.70 2,250 225
70-130 1,250 125
130174 11,250 t0 3,750 112510 375
174-260 3,750 375
260470 113,750 to 12,500 1375 t0 1,250
Above 470 112,500 1,250

Note1: All 3 axes have been investigated. Only worst case is presented in test report.
Note2: The peak reading of EUT emission was verified by using both spectrum analyser and oscilloscope. The reading was found to be
stable and there’s no PDCF(Pulse Desensitization Correction Factor ) required.



http://acronyms.thefreedictionary.com/Pulse+Desensitization+Correction+Factor

SIEMIC, INC.

Title:

Model:
To

Arosseing global markets

FCC RF Test Report of Cao Gadgets, LLC

ZGW03

47 CFR 15.203, 15.207, 15.209, 15.231: 2011

Serial#

Issue Date  Aug 2nd, 2012

Page 17 of 57

RF_SL11121303-CA0-002_FCC

www.siemic.com

Fundamental Measurement @ 437.515MHz @ 3 Meter [FCC 15.231(a)]

Frequency | Reading . . . Factors FCe Margin
Azimuth || Polarity | Height (m) 15.231(a) Detector
(MHz) (dBuV/m) (dB) Limit (dBuV) (dB)
437.515 71.28 182 H 1 19.02 100.8 -29.52 Peak
437.515 49.19 182 H 1 19.02 80.8 -31.61 Ave
437.515 70.44 105 v 15 19.02 100.8 -30.36 Peak
437.515 51.73 105 v 15 19.02 80.8 -29.07 Ave

Frequency Reading Direction
(GHz) (dBuV/m (degree)
155

Polar
(VH
H

Spurious Emissions (>1GHz) Measurement @ 3 Meter [FCC 15.231(a)]

Limit Margin

1.342 60.52 150 25.1 1.82 32.01 55.43 80.8 -25.37 Peak
1.342 61.44 124 120 v 25.1 1.82 32.01 56.35 80.8 -24.45 Peak
1.342 41.87 1556 150 H 25.1 1.82 32.01 36.78 60.8 -24.02 Ave
1.342 39.94 124 120 v 25.1 1.82 32.01 34.85 60.8 -25.95 Ave
1.856 55.58 176 122 H 26.6 217 32.22 52.13 80.8 -28.67 Peak
1.856 53.83 198 190 \% 26.6 217 32.22 50.38 80.8 -30.42 Peak
1.856 33.56 176 122 H 26.6 217 32.22 30.11 60.8 -30.69 Ave
1.856 35.13 198 190 v 26.6 217 32.22 31.68 60.8 -29.12 Ave
2.027 48.35 202 185 H 271.2 248 31.97 46.06 80.8 -34.74 Peak
2.027 48.95 120 200 v 27.2 248 31.97 46.66 80.8 -34.14 Peak
2.027 30.07 202 185 H 271.2 248 31.97 27.78 60.8 -33.02 Ave
2.027 21.75 120 200 v 27.2 248 31.97 25.46 60.8 -35.34 Ave
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Comments

1.342 60.52 155 150 H 25.1 1.82 32.01 55.43 74 -18.57 Peak
1.342 61.44 124 120 v 25.1 1.82 32.01 56.35 74 -17.65 Peak
1.342 41.87 155 150 H 25.1 1.82 32.01 36.78 54 -17.22 Ave
1.342 39.94 124 120 v 25.1 1.82 32.01 34.85 54 -19.15 Ave
1.856 55.58 176 122 H 26.6 217 32.22 52.13 74 -21.87 Peak
1.856 53.83 198 190 v 26.6 217 32.22 50.38 74 -23.62 Peak
1.856 33.56 176 122 H 26.6 217 32.22 30.11 54 -23.89 Ave
1.856 35.13 198 190 v 26.6 217 32.22 31.68 54 -22.32 Ave
2.027 48.35 202 185 H 271.2 248 31.97 46.06 74 -27.94 Peak
2.027 48.95 120 200 v 27.2 248 31.97 46.66 74 -27.34 Peak
2.027 30.07 202 185 H 27.2 248 31.97 27.78 54 -26.22 Ave
2.027 27.75 120 200 v 21.2 248 31.97 25.46 54 -28.54 Ave
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5.5 Deactivation

1. Deactivation was measured by conducted method using a spectrum analyzer
Environmental Conditions Temperature 20°C
Relative Humidity 55%
Atmospheric Pressure 1019mbar

Test Date: Jun 25t — Jun 29t 2012
Tested By: Yao Li

Standard requirement : 47 CFR§15.231 (a)

Release Time < 5 seconds

Test Result :
i Agilent  17:07:35 Jul 30, 2012 E T Marker
Mkt 165
Ref 0 dB Atten 10 dB -0.533 dB
¢ L = Select Marker
Feak
1 2 3 4
Log
10 P
dB/ Mormal
LI L |
Delta
Delta Pair
ITracking Ref)
Bef Delta
V1 S2 iR 1 _
53 FC RO P V. Q| sprirpmafim ot s it et g oo Sparl Fair
AA Span Center
Off
Center 437.5 MHz Span 0 Hz 1“”?59
Res BW 100 kHz #YVBW 300 kHz Sweep 10 s (401 pts) 0
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument

Model

AC CONDUCTED EMISSIONS

Calibration Due

R&S EMI Test Receiver ESIB40 04/20/2013

R&S LISN ESH2-Z5 05/18/2013

CHASE LISN MN2050B 05/18/2013

Universal Radio Communication Tester CMU200 11/30/12012

Sekonic Hygro Hermograph ST-50 05/25/2013

Radiated Emissions

Spectrum Analyzer 8564E 05/14/2013

EMI Receiver ESIB 40 04/20/2013

R&S LISN ESH2-75 05/18/2013

CHASE LISN MN2050B 05/18/2013

Antenna(1 ~18GHz) 3115 04/26/2013

Antenna (30MHz~2GHz) JB1 02/09/2013

Chamber 3m 10/13/2012

Pre-Amplifier(1 ~ 26GHz) 8449B 05/17/2013

Horn Antenna (18~40GHz) AH-840 04/23/2013
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hours

Universal Radio Communication Tester CMU200 11/30/2012

Signal Analyzer FSIQ7 05/10/2013

Sekonic Hygro Hermograph ST-50 05/25/2013

Note: No calibration required.
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| Annex A.ii. =~ CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50€2/50puH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using
an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4. The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBpV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 1GHz (for FCC tests, until the 5" harmonic for operating frequencies >
108MHz), was done in order to minimise radiated emissions testing time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. lts radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table as shown in Annex B.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.

Ant. Tower 1-4m

v

Variable
3m
EUT& 4 | /
Support Units
—¢—E ]

Turn Table
e

e t —mm

Ground Plane

Test Receiver
\ |
[ |
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured
above 1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
Where:
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note:
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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See Attachment.
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EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION |

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description . Cable Description
(Including Brand Name) IR SR VTS (List Length, Type & Purpose)
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Block Configuration Diagram for Radiated Emission

LISN 2, 120V@

60Hz, Power LISN 1,
Inout 120V@60Hz,

Power Input

v N
EUT (WTM) WT
<« Wooden table, 80cm above
ground plane
3 Meter
v

Receiving Antenna




SIEMIC, INC.

Arosssng global markeds

Title: ~ FCC RF Test keport of Cao Gadgets, LLC Serialit RF SL11121303-CAO-002 FCC

Model: © ZGW03
) Issue Date  Aug 2nd, 2012
To 47 CFR 15.203, 15.207, 15.209, 15.231: 2011 Page 27 of 57

www.siemic.com

Block Configuration Diagram for Conducted Emission

LISN 2, 120V 120V @ 60Hz,
60Hz Power Input

LISN 1

A 4
WT EUT (WTM)

<4 ooden table, 80cm above
ground plane
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| Annex C.ii. EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions EUT is configured in continuous operating mode to demonstrate the worst case.
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The American Association for Laboratory Accreditation
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il World Class Accreditabon

Accredited Laboratory

A2LA has sceredited

SIEMIC LABORATORIES

San Jose, CA
for techmical competence i the field of

Electrical Testing
This taboratory is accredited in accordance with the recognized Intemational Standard ISOVTEC 17023:2005 General Requivements jor

the Competence of Testing and Caliliration Laboratories, This accecditation demomstrates technical competence for a defined scope and the
operation of a laboratory qualily management svsiem (refer (o joinr ISO-TEAC-TAF Commumiqué dated 3 Jamuary 200%),

Presented ths 230d dav of November 2010

(.

For the Accreditation Council
Centificate Number 2742.01
Valid to Sepsember 30. 2012
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The American Association for Laboratory Accreditation

“Waorid Class Accreditation”

SCOPE OF ACCREDITATION TO ISO/EC 17025:2005

SIEMIC LABORATORIES '
2206 Ringwood Ave.
San Jose, CA 95131
Mr. Leslie Bai Phone: 408 526 1188 Email: leslic.bai@siemic.com
Mr. Snell Leong Phone: 408 526 1188 Email: snell. leong@siemic.com
wwav.siemic.com

ELECTRICAL
Valid to: September 30, 2012 Certificate Number: 2742.01

In recognition of the successful completion of the A2LLA evaluation process, acereditation is granted to this
laboratory to perform the following EMC. Product Safety, Radio and Telecommunication tests:

Test Description: Test Method:
EN & IEC —- Emissions & IEC/CISPR 11; IEC/CISPR 12; EN 55011 IEC/CISPR 22; EN 55022;
[mmunity IEC/CISPR 20: EN 55020: EN 61000-6-1; EN 61000-6-2: EN 61000-6-3:

EN 61000-6-4; EN 61204-3; EN 61326, EN 61326-1: EN 61000-3-2;
EN 61000-3-3: EN 50081-1, EN 50081-2: EN 50082-1:

1EC 61000-4-2; EN 61000-4-2;

1EC 61000-4-3 flimited up to 2.7 GHz and 3Vim):

EN 61000-4-3; flimited up to 2.7 GHz and 3Vim); 1EC 61000-4-4;

EN 61000-4-4; [EC 61000-4-5; EN 61000-4-5: IEC 61000-4-6:

EN 61000-4-6; IEC 61000-4-8; EN 61000-4-8; 1EC 61000-4-11;

EN 61000-4-11: IEC/CISPR 24: EN 55024; EN 50412-2-1: EN 50083-2:
EN 50090-2-2; EN 50091-2; EN 50130-4; EN 50130-4 +A12;

IEC 60601-1-2: EN 12184: EN 55015: EN 61347 CISPR 16-1-4

Korea — Emissions & KCC Notice 2009-27, Nov. 5, 2009;

Immunity RRA Announce 2009-9, Dec. 21, 2009; KN 22:2007-12;

KCC Notice 2009-27, Nov. 5, 2009;

RRA Notice 2009410, Dec. 21, 2009;

KN 24:2008-5; KN 61000-4-2:2008-5; KN 61000-4-3:2008-5;

KN 61000-4-4:2008-5; KN 61000-4-5:2008-5: KN 61000-4-6:2008-5:
KN 61000-4-8:2008-5; KN 61000-4-11:2008-5;

RRL Notice 2008-3; RRL Natice 2008-4; RRL Notice 2005-131;
RRL Notice 2007-99: RRL Notice 2007-101: RRL Notice 2008-4;
RRA Notice No 2008-11{2008.12.16);

RRA Notice No 2008-12{(2008.12.16); KN 6060 1-1-2;

KCC Notice 2009-27: KN 307 489-1(2008-03): KN 301 489-7(2008-05):
KN 301 489-17(2008-05): KN 301 489-24(2008-05);

KN 16-1-1{2008-05): KN 16-1-2(2008-05); KN 16-1-3(2008-05);

KN 16-1-4(2008-05): KN 16-1-5(2008-05): KN 16-2-1{2008-05):

KN 16-2-2(2008-05); KN 16-2-3(2008-05); KN 16-2-4(2008-05)

(AZLA Certificate Ne. 2742.01) Revised 01/12/2011 & Page 1 of 8
5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 Phone: 301 644 3248 Fax: 301 662 2974 | www.A2lAorg
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US / FCC - Emissions

SAEJEHI3-10L SAE JI113-12; SAE T1113-41; SAE J1113-4;

SAE J1113-13: FCC Method 47 CFR Part 18, FCC Report and Order ET
Docket 98-153 (FCC 02-48): FCC Method 47 CFR Parts15. including
Subpart G, using FCC Order 04-425

ANSI C63.4(2009): ANSI C63.10(2009); ANSI C63.4:2003

ANSI C63.4(2003) with FCC Method 47 CFR Part 11;

ANSI C63.4{2003) with FCC Method 47 CFR Part 15, Subpart E;

ANSI C63,4(2003) with FCC Method 47 CFR Part 15, Subpart C;

ANSI C63.4(2003) and DA 02-2138:

ANSI €63.4(2003) with FCC Method 47 CFR Part 15, Subpart B

Canada - Emissions

1ICES-001: ICES-002; ICES-003 Issue 4: ICES-003 Issue 4 (2004).;
ICES-006 Issue |

Vietnam — Emission &
Immunity

TCN 68-193:2003: TCN 68-196:2001: TCVN 7189:2002

Australia / New Zealand -
Emissions and Immunity

AS/NZS 1044: ASNZS 4251.1: AS/NZS 4251.2: AS/NZS CISPR 22;
AS/NZS 3548; AS/NZS 2279.3; AS/NZS 61000-3-3; AS/NZS CISPR 11
AS/NZS CISPR 24: AS/NZS 61000.6.3: AS/NZS 61000.6.4:

AS/NZS CISPR 14.1; AS/NZS 61000.3.2

Japan - Emissions

JEITA IT-3001: VCCI-V-3:2010.4 (up to 6 GHz)

China — Emissions

GB9254; GB17625.1

Taiwan - Emissions

CNS 13438 (up to 6 GHz): CNS 13783-1: CNS 13803: ONS 13439

Singapore — Emissions &
Immunity

IDA TS EMC; CISPR 22; I[EC 61000-4-2: [EC 61000-4-3;
1EC 61000-4-4: IEC 61000-4-5; [EC 61000-4-6

FCC — Unlicensed Radio
Al to A4

Al: 47 CFR Parts | | (Emergency Alert System (EAS)), 15 (Radio
Frequency Devices) and 18 (Industrial, Scientific, and Medical Equipment):
FCC OST/MP-5(1986); ANSI C63.4(2003); ANSI C63.4(2009);

ANSI C63.10({2009)

AZ2: 47 CFR Part 15 (Radio Frequency Devices); ANSI C63.4(2003):
ANSI C63.4(2009); ANSI C63.10(2009)

A3: 47 CFR Part 15 {Radio Frequency Devices): ANSI C63.17:2006;
ANSI C63,10{2009); 1EEE Std 1528:2003 + Ad1; Std IEEE 1528A:2005

Ad: 47 CFR Part 15 (Radio Frequency Devices); ANSI C63.10(2009);
1EEE Std 1528:2003 + Adl; Std I[EEE [528A:2005

FCC - Licensed Radio
Bl o B4

B1: 47 CFR Parts 2 (Frequency Allocations and Radio Treaty Matters;
General Rules and Regulations). 22 {Public Mobile Services). 24 (Personal
Communications Services), 25 (Satellite Communications), and 27
{Miscellaneous Wireless Communications Services):

ANSETIA-603-C (2004), Land Mobile FM or PM Communications
Equipment Measurement and Performance Standard:

IEEE Std 1528:2005 + Ad1; Std IEEE 1528A:2005

(AZLA Certificate No. 2742.01) Revised 01/12/2011

Page 2 of 8

RF_SL11121303-CA0-002_FCC
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FCC - Licensed Radio B2: 47 CFR Parts 2 (Frequency Allocations and Radio Treaty Matters;
(continued) B1 to B4 General Rules and Regulations), 22 (Public Mobile Services). 74
{Experimental Radio Auxiliary, Special Broadcast and Other Program
Distributional Services), 90 (Private Land Mobile Radio Services), 95
{Personal Radio Services). and 97 (Amateur Radio Services): ANSITIA-
603-C (20:04), Land Mobile FM or PM Communications Equipment
Measurement and Performance Standard

B3: 47 CFR Parts 2 (Frequency Allocations and Radio Treary Matters;
General Rules and Regulations): 80 (Stations in the Maritime Services) |
87 {Aviation Services); ANSITIA-603-C (2004), Land Mobile FM or PM
Communications Equipment Measurement and Performance Standard

B4: 47 CFR Parts 2 (Frequency Allocations and Radio Treaty Matters;
General Rules and Regulations): 27 (Broadband Radio Services (BRS) and
Educational Broadband Services (EBS)), 74 (Experimental Radio Auxiliary,
Special Broadcast and Other Program Distributional Services). and 101
(Fixed Microwave Services); ANSETIA-603-C (2004), Land Mobile FM or
PM Communications Equipment Measurement and Performance Standard

Canada — Radio RSS 102; RSS 111; RSS 112; RSS 117; RSS 118; RSS 119; RSS 123;
RSS 125; RSS 127, RSS 128: RSS 129; RSS 131: RSS 132; RSS 133:
RSS 134; RSS 135; RSS 136; RSS 137; RSS 138; RSS 139; RSS 141;
RSS 142; RSS 170; RSS 181; RSS 182; RSS 188: RSS 191; RSS 192;
RSS 193; RSS 194; RSS 195; RSS 196; RSS 197; RSS 198; RSS 199;
RSS 210; RSS 220: RSS 213; RSS 215; RSS 243; RSS 287; RSS 310;
RSS Gen

CE — Radio EN 301 502; EN 301 511; EN 301 526; EN 301 681; EN 301 721;

EN 301 751: EN 301 753; EN 301 783-2; EN 301 796; EN 301 797;

EN 301 840-2: EN 301 843-1; EN 301 843-4: EN 301 843-5;

EN 301 893: EN 301 908-01; EN 301 908-02: EN 301 908-03;

EN 301 908-04: EN 301 908-05: EN 301 908-06: EN 301 908-07;

EN 301 908-08; EN 301 908-09: EN 301 908-10; EN 301 908-11:

EN 301 929-2: EN 301 997-2: EN 302 018-2; EN 302 054-2;

EN 302 064-2; EN 302 066-2; EN 302 077-2: EN 302 186; EN 302 195-2;
EN 302 217-3: EN 302 245-2; EN 302 288-2: EN 302 291-2: EN 302 296;
EN 302 297: EN 302 326-2; EN 302 326-3; EN 302 340; EN 302 372-2;
EN 302 426: EN 302 454-2: EN 302 S02: EN 302 510-2:

EN 302 217-4-2: EN 300 224-1: EN 300 279: EN 300 339: EN 300 385:
EN 301 839-2; EN 301 843-6; EN 302 017-2; EN 302 208-2;

EN 302 217-2-2; ETS 300 329; ETS 300 445: ETS 300 446: ETS 300 683:
ETS 300 826; ETS EN 300 328; ETSI EN 300 086-2; EN 302217-1;

EN 302217-2-1: EN 302217-4-1: EN 302288-1: EN 302908-12:

EN 302326-1; EN 301929-1; EN 301997-1; EN 300224-2; EN 301839-1;
EN 301843-1: EN 301843-2: EN 301843-3;: EN 301843-4: EN 301843-5;
EN 302017-1; EN 502208-1; EN 300086-1: EN 300113-1; EN 300224-1;
EN 300341-1; EN 302291-1; EN 302500-1: EN 302500-2:

ETSLEN 300 113-2; ETSIEN 300 197; ETSIEN 300 198;

ETSIEN 300219-1; ETSI EN 300 219-2:

ETSI EN 300 220-1; ETSI EN 300 220-2; ETSI EN 300 220-3:

ETSIEN 300 224-2: ETSI EN 300 296-1; ETSI EN 300 296-2:

ETSI EN 300 328-1; ETSI EN 300 328-2;

ETSIEN 300 330: ETSIEN 300 330-1- ETSI EN 300 330-2;

(AZLA Certificate Ne. 2742.01) Revised 01/12/2011 &. /Zé;/d Page 3 of 8
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CE — Radio (conitnued)

ETSHEN 300 341-2; ETSI EN 300 373-1; ETSIEN 300 373-2:
ETSIEN 300 373-3; ETSI EN 300 390-1; ETSI EN 300 390-2;
ETSIEN 300 422-1; ETSI EN 300 422-2: ETSI EN 300 431;
ETSIEN 300 440-1; ETSI EN 300 440-2; ETSI EN 300 454-1;
ETSIEN 300 454-2; ETSIEN 300 718-2: ETSI EN 301 021;
ETSLEN 301 166-1; ETSI EN 301 166-2; ETSI EN 301 178-2;
ETSIEN 301 213-1; ETSI EN 301 213-2; ETSI EN 301 213-3;
ETSIEN 301 213-4; ETSI EN 301 213-5; ETSI EN 301 357-1;
ETSIEN 301 357-2; ETSI EN 301 390: ETSI EN 301 459;
ETSIEN 301 489-01(excluding section 9.64; ETSIEN 301 489-02;
ETSIEN 301 489-03: ETSI EN 301 489-04; ETSI EN 301 489.05;
ETSLEN 301 489-06; ETSI EN 301 489-07; ETSI EN 301 489-08;
ETSIEN 301 489-09; ETSI EN 301 489-10; ETSI EN 201 489-11;
ETSTEN 301 489-12; ETSI EN 301 489-13; ETSI EN 301 489-14;
ETSIEN 301 489-15; ETSI EN 301 489-16; ETSI EN 301 489-17:
ETSIEN 301 489-18; ETSI EN 301 489-19; ETSI EN 301 489-20;
ETSIEN 301 489-22; ETSI EN 301 489-23; ETSI EN 301 489-24;
ETSTEN 301 489-25; ETSI EN 301 489-26; ETSI EN 301 489-27;
ETSIEN 301 489-28: ETSI EN 301 489-31: ETSI EN 301 489-32;
1EC 60945

IDA - Radio

IDA TS 3G-BS; IDA TS 3G-MT: IDA TS AR: IDA TS CT-CTS;
IDA TS GMPCS; IDA TS GSM-BS; IDA TS GSM-MT; IDA TS LMR:
IDA TS RPG: IDA TS SRD: IDA TS UWB: DA TS WBA

Vietnam — Radio

TON 68-242:2006; TCN 68-243:2006; TCN 68-246:2006

Korea - Radio

KCC Notice 2009-13; KCC Notice 2008-26: RRL Notice 2008-2:
RRL Notice 2005-105: RRL Notice 2008-17:

RRL Notice 2005-127; RRL Notice 2005-24: RRL Notice 2005-25;
RRIL. Notice 2005-179; RRL Notice 2008-10; RRL Notice 2007-49;
RRL Notice 2007-20; RRL Notice 2007-11; RRL Natice 2007-80;
RRL Notice 2004-68; KCC Notice 2009-36. Dec. 8, 2009;

RRL Notice 2009-6, October 15, 2009; KCC Notice 2010-1;

KCC Notice 2010-12: KCC Notice 2010-13

Taiwan — Radio

LP000Z; PLMNO7; PLMNOT; PLMNOS

Australia - New Zealand -
Radio

AS 27722 AS/NZS 4281: AS/NZS 4268 AS/NZS 4280.1: AS/NZS 4583:
ASINZS 4280.2; AS/NZS 4281; AS/NZS 4295; AS/NZS 4582;
ASINZS 4769.1: AS/NZS 4769.2; AS/NZS 4770: AS/NZS 4771

Hong Kong — Radio

HKTA 1002; HKTA 1007; HKTA 1008: HKTA 1010; HKTA 1015;
HKTA 1016: HKTA 1020: HKTA 1022; HKTA 1026: HKTA 1027:
HKTA 1029; HKTA 1050; HKTA 1031; HKTA 1032; HKTA 1033;
HKTA 1034; HKTA 1035; HKTA 1036: HKTA 1037 HKTA 1039:
HKTA 1041; HKTA 1042; HKTA 1043; HKTA 1044; HKTA 1046;
HKTA 1047: HKTA 1048; HKTA 1049: HKTA 1051 HKTAT052:
HKTA1053; HKTA 1054; HKTA 1055

(AZLA Certificate Ne. 2742.01) Revised 01/12/2011 & %/d Page 4 of 8
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FCC Telephone Terminal ANSITIA-968-A:03; ANSITIA-968-A-1:03: ANSI'TIA-968-A-2:04;
Equipment ANSITIA-968-A-3:05: ANSUTIA-968-A-4:07: ANSITIA-968-A-5:07;
Scope Ci TIA-968-B; FCC Rule Part 68: 47 CFR Part 68.316; 47 CFR Part 68.317:
ANSETIA/EIA-464-C; TIA-810-B; T1.TRQG6 (2002): TCB-31-B (1998);
TIA-470.110-C; TIA-810-B: TIA-920

Canada — Telecom CS-03 Part V Issue 9:2009 Amendment |;

CS-03 Part VI Issue 9:2009 Amendment 4;

CS-03 Part | Issue 9:2006 Amendment 3: CS-03 Part I Issue 9:2004;
CS-03 Part HI Issue 9:2004; CS-03 Part V Issue 9:2004 ;

CS-03 Part VI Issue 9:2004; CS-03 Part V11 Issue 9:2006 Amendment 3;
CS-03 Part VIII Issue 9:2007 Amendment 3:

CS-03 Issue 9:04 + A2(06) + A3(06)

Europe — Telecom TBR 2: 01-1997: TBR 004 Ed.1.95 + Al (97). TBR 1. TBR 3:

TBR 12:A1 01-1996; TBR (13 ed.1; TBR 024 ed.1; TBR 25; TBR 38 ¢d.1:
ETSIES 203 021-05 : ETSI ES 203 021-2 ; ETSI ES 021-3:

TBR 021; ETSLEG 201 121; ETSIEN 301 437; ETSI TS 101 270-1;
ITU-T Recommendation Q.920;

ITU-T Recommendation Q.920 — Amendment |;

ITU-T Recommendation Q.921:

ITU-T Recommendation Q921 — Amendment 1

ITU-T Recommendation Q.931:

ITU-T Recommendation Q.931 — Amendment |;

Erratum 1 (02/2003) ITU-T Recommendation Q.931 (05/1998):

ISDN User Network Interface Layer 3 Specification for Basic Call Control:
ITU-T Recommendation P.300

Australia —Telecom AS/CA S003.1:2010; AS/CA S003.2:2010; AS/CA S003.3:2010;
ASICA S004:2010; AS/ACIF S006:2008: AS/ACIF S041.1:2009
Australia — Telecom AS/ACIF S041.2:2009: AS/ACIF S041.3:2009; AS/ACIF S042.1:2008:

AS/ACIF S043.2:2008; AS/ACIF S043,3:2008; AS/ACIF S002:05;
AS/ACIF S003:06: AS/ACIF S004:06;

AS/ACIF S006:01: ASACIF S016:01; AS/ACIF S031:01;
AS/ACIF S038:01: AS/ACIF S040:01: AS/ACIF S041:05;
AS/ACIF S043.2:00: AS ACIF S(M2.1

New Zealand — Telecom PTC200:2006: PTC200 1ssue No.2:97 + A1(980): PTC220: PTC273:2007:
INA T15; TNA 117

Singapore — Telecom IDA TS ADSL, Issue 1. Rev. | (April 2006);

IDA TS DLCON, Issue 1 (July 2005);

IDA TS ISDN BA. Issue 1 (July 2005):

IDA TS ISDN PRA, Issue | (July 2005);

IDA TS ISDN 2 (Oct. 2000): IDA TS-PSTN, Issue | (March 2007);
IDA TS ACLIP 07

Hong Kong - Telecom HKTA 2011: HKTA 2012: HKTA 2013: HKTA 2014: HKTA 2015;
HKTA 2017; HKTA 2018; HKTA 2019; HKTA 2022; HKTA 2023;
HKTA 2024: HKTA 2026: HKTA 2027; HKTA 2028: HKTA 2029:
HKTA 2030; HKTA 2031; HKTA 2032; HKTA 2033

Fal o
(AZLA Certificate Ne. 2742.01) Revised 01/12/2011 Ké_ /ﬂyfd Page 5 of 8
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Vietmam — Telecom

TCN 68-188:2000: TCN 68-193:2003: TCN 68-196:2001;
TCN 68-143:2003; TCN 68-192:2003: TCN 68-189:2000;
TON 68-221:2004: TCN 68-222:2004; TCN 68-245:2004;
TCN 68-223:2004

Korea - Telecom

RRA Notice 2009-38, Sep. I1, 2009:

RRA Notice 2009-7 (including attachments 1, 3. 5 ,6);

Presidential Decree 21098, RRL Notice 2007-30:

RRL Notice 2008-10 (attachments 1, 3, 5. 6); RRL Notice 2009-25;
RRL Notice 2008-39

China — Telecom

YD/ 514-1:98; YD/T 1277.1-2003; GB/T 17904,1-1999;
GB/T 17904.2-1999; GB/T 17154.1-1997: GB/T 17154.2-1997:
YD/T1091-2000; YD/T1006-1999: GB/T 17789-1999

Taiwan - Telecom

PSTNOL:03: ADSLO1:08: ID00D02; 1S6100: 93

Japan - Telecom

JATE Blue Book, Green Book:

Ministerial Ordinance of the Ministry of Posts and Telecommunications No.
31 of April 1, 1985 (last amended on March 22 2004);

Ordinance Concerning Technical Conditions Compliance Approval etc. of
Terminal Equipment

South Africa - Telecom

DPT-TE-001: TE-002; TE-003; TE-004; TE-005; TE-006: TE-0DT7:
TE-008; TE-009; TE-010; TE-012 (telephone interface);

TE-D13 {telephone interface): TE-014; TE-015; TE-018; SWS-001:
SWS-002; SWS-003; SWS-004; SWS-005; SWS-006; SWS-007;
SWS-D08: SWS-009: SWS-010

Israel - Telecom

Israel MoC Spe. 23/96

Mexico — Telecom

NOM-15§1-SCT1-1999; NOM-152-SCT1-1999

Argentina - Telecom

CNC-ST2-44-01

Brazil - Telecom

Resalution 392-2005

International Telecom Union

ITU-T-G.703:01: ITU-T-G.823:93: ITU-T G.824:
ITU-T G.825: ITU-T-G.991.2; ITU-T-G.992.1:
ITU-T-G.992.3; ITU-T-G.992.5: ITU-T-G.993.1

Product Safety

IEC 60950-1; EN 60950-1: UL 60950-1; IEC 60601-1-1;
CAN/CSA 22.2 NO. 60950-1-03: SS-EN 60950-1; AS/NZ 60950-1,
(voltage swrge testing up to 6kV, excluding Annex A and H;

CNS 14336, CNS 14408: GB4943:

President Notice 20664; RRL Notice 2008-10 (attachment 4);

RRA Notice 2009-7 (attachment 4);

TON 68-190:2003: SABS IEC 60950; IEC/EN 61558;

IEC/EN 61558-2-7; EN 62115; 1EC 60215; EN 60958;

EN 60598 IEC 215 (1987) + Al (1992) + A2 (1994)

Japan - Radio

ARIB STD-T81: ARIB STD-T66; RCR STD-1; RCR STD-29;
ARIB STD-T94 Fascicle 1; ARIB STD-T90: ARIB STD-T89;

(AZLA Certificate Ne. 2742.01) Revised 01/12/2011

Page 6 of 8
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SAR & HAC 1EEE P1528:2003 + Adl; IEEE 1528A:2005;

FCC OET Bulletin 65 Supplement C; FCC OET Bulletin 65; ANSI C95;
ANSI C63.19: FCC 47 CFR 20.19: H46-2/99-273E: EN 50360

EN 50361; IEC62209-1; 1EC 62209-2; EN 50371; EN 50383; EN 50357;
EN 50364; RRL 2008-18: RRL 2008-16; KCC 2009-27; RRL 2004-67;
CNS 14958-1; CNS 14959; NZS 2772.1; NZS 6609.2; Resolution N 333

Japan -
Notification No. 88 of
MIC 2004
Table No 13 CB Radio
Table No 21 Cordless Telephone
Table Nos 22-1 thru 22-17 | Low Power Radio Equipment
Table No 36 Low Power Security System
Table No 43 Low Power Data Communication in the 2.4 GHz Band
Table No 44 Low Power Data Communication in the 2.4 GHz Band
Table No 45 Low Power Data Communication in the 3.2, 5.3, 3.6 GHz Bands
Table No 46 Low Power Data Communication in the 25 and 27 GHz Bands
Table No 47 Base Station for 5 GHz Band Wircless Access System
Table No 47 Base Station for S GHz Band Wireless Access System (low spurious type)
Table No 47 Land Mobile Relay for S GHz Band Wireless Access System (limited for use
in special zones)
Table No 47 Land Mobile Relay for S GHz Band Wireless Access System (limited for use
in special zones. low spurious type)
Table No 47 Land Mobile Relay for 5 GHz Band Wireless Access System
Table No 47 Land Mobile Relay for 5§ GHz Band Wireless Access System (low spurious
Table No 47 ixffg Maobile Relay for S GHz Band Wireless Access System (low power
Table No 50 tl!,)ipgci:al Cordless Telephone
Table No 50 PHS Base Station
Table No 50 PHS Land Mobile Station
Table No 50 PHS Relay Station
Table No 50 PHS Test Station
Table No 64 Mabile Station for Dedicated Short Range Communication Systems
Table No 64 Base Station for Dedicated Short Range Communication Systems
Table No 64 ['est Station for Dedicated Short Range Communication Systems
Table No 70 UWB (Ultra Wide Band) Radio System

(AZLA Certificate Ne. 2742.01) Revised 01/12/2011 & my/d Page 7 of 8
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"Note: This accreditation covers testing performed at the laboratory listed above and the OATS located at
44366 South Grimmer Blvd., Fremont CA 94538, At this site “Radiated Emissions™ are tested at a
measurement distance of 10m.

“Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable
standards.

(A2LA Certificate No. 2742.01) Revised 01./12/2011 /?é Page 8 of 8




SIEMIC, INC

Acosseng ghotal 3

Title: © FCC RF Test Report of Cao Gadgets, LLC Serialit RF SL11121303-CAO-002 FCC

Model: ~ ZGW03
) Issue Date  Aug 2nd, 2012
To 47 CFR 15.203, 15.207, 15.209, 15.231: 2011 Page 39 of 57

www.siemic.com

The American Association for Laboratory Accreditation

(" World Closs Recredtation
Accredited Product Certification Body
A2ZLA has accredited

SIEMIC LABORATORIES

San Jose, CA
for technical competence as a

Product Certification Body

This product certification body is accredited in accordance with the recognized International Standard 1ISOAEC Guide 65: 1996
General regirements for bodies operating product certification systems. This acereditation demonstrates technical competence for a defined
scope and the operation of a quality management system for a Telecommunications Certification Body (TCB) meeting
FCC (LS. IDA (Singapore). IC (Canada), OF TA (Hong Kong), and Japan (MIC) requirements.

Presented this 23rd day of November 2010.

(Mg

President & CEQ ¢

For the Accreditation Council
Certificate Number 2742.01
Vahd to September 30, 2012
Revised December 16, 2010

Cor the prodees cerification solemes o wirich this acoreditarion apelies, please refer to the arganization s Froduer Cervificarion Scope of Acernadinaion
For the prod, i’ e dricls ¢l o ey, il refe e g Feoadies ( Scapn af 4 A
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The American Association for Laboratory Accreditation

“World Class Accredttation”
SCOPE OF ACCREDITATION TO ISOAEC GUIDE 63:1996

SIEMIC INC.
2206 Ringwood Ave.
San Jose. CA 95151
Mr. Snell Leong (Authorized Representative)  Phone: 408 526 1188
www. siemic.com

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAB)
Valid to: September 30. 2012 Certificate Number: 2742.02
In recognition of the successful completion of the A2LA Certification Bady Accreditation Program evaluation,
including the US Federal Communications Commission (FCC). Industry Canada (1C). Singapore (IDA) and

Hong Kong (OFTA) requirements for the indicated types of product certifications, accreditation is granted to
this organization to perform the following product certification schemes:

Economy Scope

Federal Communication Commission - (FCC

Unlicensed Radio Frequeney Devices AlLLA2,AS A4
Licensed Radio Frequency Devices BI, B2, B3, B4
Telephone Terminal Equipment C

*Please refer to FCC TCB Program Roles and Responsibilities, released July 22, 2010 detailing scopes, roles and
responsibilities. g fallfoss foo govvetcfhdb forms  TSSearchResultPage.cfm ?id - 44633 &switch =P

Radio Seuope 1-Licence-Exempt Radio Frequency Devices:
Scope 2-Licensed Personal Mobile Radio Services:
Scope 3-Licensed General Mobile & Fixed Radio Services;
Scope 4-Licensed Maritime & Aviation Radio Services;
Scope 5-Licensed Fixed Microwave Radio Services:

*Please refer to Industry Canada (1C) webstte ar. inip www b ge oa'ele/ site smigst nsfieng siNISES himd

IDA —Singspore

Line Terminal Equipment All Technical Specifications for Line Terminal
Egquipment - Table 1 of IDA MRA Recognition
Scheme; 2009, Annex 2

Radio-Communication Equipment All Technical Specifications for Radio-Communication
Equipment — Table 2 of IDA MRA Recognition
Scheme: 2009, Annex 2

(A2l A Ccrt. No. 2742.02) Revised 12/16/2010 . Page | of 2

5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 | Phene:301 644 3248 | Fax:301 662 2974 | www.A2LAorg
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Model:  ZGW03
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OFTA - Hong Kong

Radio Equipment HKTA 1001, 1002, 1003, 1004, 1005, 1006, 1007, 1008,
1009, 1010, 1015, 1016, 1019, 1020, 1022, 1026. 1027.
1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037,
1038, 1039, 1041, 1042, 1042, 1044, 1045, 1046, 1047,
1048, 1049, 1050, 1051, 1052, 1053. 1054,.1055

*Please refer to the Office of the Telecommunications Authorify's website ar:
http: v ofta. gov ke standards K TASpec/hkie- [ 0xx him!

Fixed Network Equipment HKTA 2001, 2005, 2011.2012. 2013, 2014, 2015, 2016.
2017, 2018, 2019, 2020, 2021, 2022, 2023, 2024, 2025,
2026. 2027, 2028, 2029. 2030, 2031, 2032, 2033, 2034,
2035, 2036, 2037. 2040, 2041, 2102, 2103,
2104, 2108. 2201, 2202, 2203, 2204

*Please refer o the Office of the Telecommunications Awthority's website al:
Gt e offa.gov. hkien standards HK T A Spec-hkia-2xxx. html

MIC — Japan
Terminal Equipment Scope Al - Terminal Equipment for the Purpose of Calls
Radio Equipment Scope B1 - Unlicensed Station (all classes of equipment)

(A2LA Cert. No, 2742.02) Revised 12/16/2010 /bpé\ i - Page2 of 2
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

June (8, 2011

Registration Number: 783147
SIEMIC Laboratorses
2206 Rmgwood Avenue,
San Jose, CA 95131

Afttention: Leshie Bar. Director of Cestification

Re: Measurement facility located at San Jose
Anechoic chamber (3 meters)
Date of Renewal: June 08, 2011

Dear St or Madam

Your request for renewal of the registration of the subject measurement facility has been received. The information
submitted has been placed in your file and the registration has been renewed The name of your organization wall
remain on the list of facilities whose measurement data will be accepted in conjunction with applications for
Certification under Parts 15 or 18 of the Commission’s Rules. Please note that the file must be updated for any

changes made to the facility and the registration must be renewed at least every three years.

Measurement faciliies that have indicated that they are available to the public to perform measurement services on
a fee basis may be found on the FOC website www fec gov under E-Filing, OET Equipment Autharization

Electronic Filing, Test Firms

Sincerely.

Phylhs Parnish
Industry Analyst
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SIEMIC ACCREDITATION DETAILS:
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¥ T—g’ * UNITED STATES DEPARTMENT OF COMMERCE
= National Institute of Standards and Technology

O T Gaithersburg, Maryland 20899-
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March 4, 2009

Mr. Leslie Bai

SIEMIC, Ine.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (1C),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to act as a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  US0160

Recognized Scope:  CS-03 Part I, 11, V. VI, VIl and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-3521 or ramona.saari@nist.gov if you have any questions.

Sincerely,

forn) Z Alt——

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: CAB Program Manager

NIST
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SIEMIC ACCREDITATION DETAILS:

Bl o0 S

May 27,2010 OUR FILE: 46405-4842
Submission No: 140856

Siemic Inc.

2206 Ringwood Ave
San Jose, CA, 95131
USA

Attention: Snell Leong
Dear Sir’/Madame:

The Burean has received your application for the renewal of a 3m alternative test site. Be advised that the
information received was satisfactory to Industry Canada. The following number(s) is now associated (o the
site(s) for which regastration / renewal was sought ( 4842A-1). Please reference the appropriate site number
inthe body of test reports containing measurements performed on the site. Inaddition, please keep for your
records the following information;

- Your pomary code is: 4842
- The company number associated to the site(s) located at the above address is: 4842A

Furthermore, {0 obtam or renew a unique site number, the applicant shall demonstrate that the site has been
accredited to ANSI C63.4-2003 or later. A scope ofaccreditation indicating the accreditation by a recognized
accreditation body to ANSI C63.4-2003 or later shall be accepted. Please indicate in a letter the previous
assigned site number if applicable and the type of site (example: 3 metre OATS or 3 metre chamber). [fthe
test facility is not accredited to ANSI C63.4-2003 or later, the test facility shall submit test data demonstrating
full compliance with the ANSI standard. The Bureaun will evaluate the filing to determine if recognition shall

be granted,

The frequency for re-validation of the test site and the information that 1s required to be filed or retained by
the testing party shall comply with the requirements established by the accrediting organization. However, in
all cases, test site re-validation shall occur on an interval not to exceed two years. There is no fee or form
associated with an OATS filing. OATS submissions are encouraged to be submitted electromically to the

Burean using the following URL;
hitp: /strategis.ic.ge ca'epic/intemet/inceb-bhst nsfen/h_tt00052e html,
If you have any questions, you may contact the Burean by e-mail at certification bures@ic gccg Please

reference our file and submission number above for all correspondence.

Yours sincerely,

B olund 30

Dalwinder Gall

For Wireless Labordtory Misagar
Centification 2and Enginerring Bureau
3701 Corlmg Ave, Buildmg 94

PO Box 11490, Station “H'

Cttawa, Ontarin K2H 882

Email dalwmder gill@c geon

Tel No (613) $98-2363

Fux. Na (£13) 9904752
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046
August 28, 2008
Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131
Allention: Leshe Bai
= =Re Accreditation of Siemic Laboratories
Designation Number: US1109
‘T'est Firm Registration #: 540430
Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAB).

At this time Siemic Laboratories is hereby designated to perform compliance testing on equipment subject to
Declaration Of Conformity (DOC) and Certihication under Parts 15 and 18 of the Commission's Rules.

This designation will expire upon expiration of the accreditation or nolification of withdrawal of designation.

Sincerely,

G&c?(_,.'i?‘; A «.IA/L/"AM

George Tannahill
Electronics Engincer



SIEMIC, INC.

cosseng global markeds
Title: © FCC RF Test Report of Cao Gadgets, LLC Serial# RF_SL11121303-CA0-002_FCC
Model: © ZGW03 Issue Date ~ Aug 2nd, 2012

To 47 CFR 15.203, 15.207, 15.209, 15.231: 2011 Page 46 of 57
www.siemic.com

SIEMIC ACCREDITATION DETAILS:
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Y ',a"* Gathersburg, Maryland 20898-
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bar:

NIST 1s pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: US0160

Recognized Scope:  EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF S004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nmist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar@nist.gov if you have questions.

Sincerely,

P T A

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST ler
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SIEMIC ACCREDITATION DETAILS:

fncko Sasacwch AQency Radio Research Agency
KOREA COMMUNICATIONS COMMISSION Tel: +822 710 6610
REPUBLIC OF KOREA Fax: +82 2710 6619
1, Wonhyoro-3ga, Yongsan-gu, Seoul, 140-848, Korea Homepage : www.rra,go.kr
KCC/RRA 14 Jan, 2011
Raclio Research Agmq
Kowen C¢ fom
", Wan!'lynm-ap Ymgﬂn i
Seoul Korea 140843
{Tel) 82-2-710-6610, (Fax) 52-2-710-6619
Jan 145, 2011

Mr. David F, Alderman

Group Leader, Standards Coordination and Canformity Group
National Institute of Standards and Technalogy

100 Bureau Drive, Stop 2100

Gaithersburg, Maryland 20899-2100, USA

Dear Mr. David F. Alderman:
This is to confirm the recognition by Radio Research Agency of

SIEMIC, Inc. (US0160)

as an accredited Conformity Assessment Body (CAB} under the terms of Phase I of the APEC TEL MRA. The
scope for which this laboratory has been recognized is given below.

Date of
Coverage Standards Recognition
1: KCC Notice 2008-29, RRL Notice 2008-3 and KN22
EMS : KOC Notice 200838, RRL Notice 20084, KN24, KN 61000 -4-2, -4-3, -4-4, -
46, 48, -4-11
Current Scope [Radio : RRL Notice 200825, RRL Notice 2008-2, RRL Notice 2008-10, RRL Notice
200749, RRL Notice 2007-20, RRL Notice 2007-11, RRL Notice 2007-80, RRL|  Jan 14™, 2011
Notice 2004-68

[Telecom : President Natice 20664, RRL Notice 2007-30, 2008-7(1,34,5,6)

Updated Scope [SAR : RRA Notice 2006-16, RRA Notice 2008-18, KCC Notice 2009-27

This recognition is contingent upon the maintenance of this CAB's accreditation status and is limited to the
standards listed above.

If you have any inquiries about this recognition, please contact to Certification Division of Radio Research
Agency with above address and telephone numbers.

Best Regards, \{
/ C [ )

Ahn, Kun-Young

Director Certification Division

Enclosure

ce: Ramona Saar — NIST,
JungMin Park - RRA
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SIEMIC ACCREDITATION DETAILS:
7NN

- - UNITED STATES DEPARTMENT OF COMMERCE
. = Nationa! Insticuts of Standards and Technology

‘...:":_,/ Gathamndurg, Muryjond 20885

May I, 2006

Mr, Leshie Bai

SIEMIC Labaratonies
2206 Rimgwood Avenue
San Jose, CA 95131

Dear Mr. Bas!

| s pleased 1o inform you that yous Taboratory has boen recognizad by the Chinese Taipei's
Bareau of Standards, Metrology, and_Inspection (BSM1) under the Asia Pacific Economic
Coopemtiva (APEC) Mutual Recognition Armangement (MRA), Your laborutary is now
designuted to uot &5 g Conformity Asaesspxeal Body (CAB) under Appendix B, Phase I
Procecures, of the APEC Tel MRA. You may subnit ies2 daga to BSMI 10 verify that the
aquipment to be imported inso Chinese Taipei sutssfies the applicable requirements. The
designation of your organization will remain in force ax lony = its sccreditation for the
designasod soope rermaing valid and comply with the designation requirements. The pertineat
designation information & as follows

- BSMI rumber SL2-IN-E-1130R (Mus1 be applied to the rest reports)
- .S ldentification No LSoran
- Seope of Designatson! CNS 13438

Authorized signatory Mr. Leslie Bai

e namses of all recopnized CABs will be posted on the NIST website at htepc/ts nist gov/moa
It you have any questions. please comtact Me. Dhillon st 301-975-5521, We appreciate your

comtinuad interest in owr imernationul conformity assessment BCLIVITICS,

Sincerely,

Dusid 7. Alderman
Group Leader, Standunds Coondination and Conlormity Group

el Jogindar Dhilkon

NIST
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SIEMIC ACCREDITATION DETAILS:
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- A UNITED STATES DEPARTMENT OF COMMERCE

g} 2 National institute of Standards and Technology
g Gaithersburg, Maryland 20899-

March 16, 2009

Mr. LeslicBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your faboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated 1o act as a Conformity Assessment Body (CAB)
under Appendix B, Phase I Procedures, of the APEC Tel MRA, The pertinent mformauon about
your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.:  US(0160

Current Scope: LP0002, PSTNO1, ADSLO1, ID0002, IS6100 and CNS 14336
Additional Scope:  PLMNO07

You may submit test data to NCC to verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the desighated scope remains valid and comply with the designation requirements.

Recognized CABs are Jisted on the NIST website at http://ts.nist.gov/mra. If you have any questions
plmse contact anona ?aar at (30 I) 975- 5521 or mmona.sam@mst gov

Smccmly.
h
Howsf Z fost
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar

NIST
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BQ THONG TIN VATRUYEN THONG ~ CONG HOA XA HOI CHU NGHIA VIET NAM
Djc lip - Ty do - Hanh phiic

Sé: 6 & /QD-BTTTT Ha Ngi, ngay A9thdng 01 nam 2011

QUYET PINH
Vé vi¢e Thira nhjin Phong do kiém

BQ TRUONG BQ THONG TIN VA TRUYEN THONG

Cén cir Nghj dinh so 187/2007/ND-CP ngiy 25/12/2007 ciia Chinh phi quy dinh
chire niing, nhiém vy, quycn han va co cdu td chirc cia Bd Thong tin va Tru)en thong;

Can cur quet dinh s& 172/2003/Qb-BBCVT ngay 29/10/2003 cia Bo lruéng Bo
Buu chinh, Vién thong (nay la By Thong tin vi Truycn théng) quy dinh vé viéc thira
nhin cac Phong do kiém da duq«. céc Bén tham gia Thoa thuin thira nhin 1in nhau vé
dénh gid hop chudn thiét b vién thdng véi Viét Nam chi dinh;

Theo dé nghj cia Vy trudmg Vi Khoa hoe va Cdng nghé,

QUYET PINH:

Diéu 1. Thira nhan phong do kiém:
SIEMIC, INC. - US0160
Dia chi: 2206 Ringwood Avenue, San Jose, CA 95131 USA

(da duge Vién ueu chudn va céng nghé quédc gia Hoa Ky (NIST) chi dinh va dé nghi thira
nhin) dap img ddy du céc yéu cau vé v:ec thira nhan Phong do kiém da duge Bén tham
gia Thoa thudn thira nhin 13n nhau vé danh gia hop chuin thiét bj vién thong vdi Viét
Nam chi dinh theo Ouvu dinh s6 172/2003/QD-BBCVT véi pham vi thira nhdn kém theo
Quyét dinh nay.

Diéu 2. Phong do kiém co tén tai Diéu 1 cé cic quyén lgi va nghia vy theo quy
dinh tai Quy ét dinh s6 172/ 2003/QD-BBCVT.

Diéu 3. Phong do kiém c6 tén tai Diéu 1 va cic co quan, td chirc ¢6 lién quan chju
trédch nhi¢m thi hanh Quyét dinh nay.

Diéu 4. Quyét dinh nay ¢6 hi¢u lyc dén ngiy 30/09/2012./, )

KT. B) TRUONG

Nai nhin:
- Nhu Diéu 3;
- B0 trudng (dé blc);
- Trung tim Thong tin (dé ding website);
- Luu: VT, KHCN.

Nguyén Thanh Hung
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,”3\\\ Laboratorio Valentin V. Rivero

CAaMNIET)

Maxco DF @ 18 de octubre e 20005

LESLIE BA!

DIRECTOR OF CERTIFICATION
SIEMIC LABORATORIES, INC.
ACCESSING GLOZAL MARKETS
PRESENTE

En comesisaso 8 sy sgorta de fecha § de saptiaombine dal &0 &n curse. = comena
Que  esiamos muy INEesSSios en S5 mtenckdn de Ammar un  Acuerds o=
Racoroomenia Mutun, pam lo coal agjunio @ Sste e80Tl ervontara & Acuerdo on
KHoms Nges vy Sipal prelsnpco de oo amies = oo 568 revssto Yy &N su G0
Comregioo, para que sl @xs o atuerdo poder Srmarda para mandano pon las
Bulor iades Mesicanas para su wsio bueno y asi podar Syeriss dicho) scuecdo

Aproyecha €8a eSCHI0 DAI8 Menconanis gqus Nuesiio Ny Meciano gesil Rers 13
smpress l=ate! do Maxico S A de C V. ampeesa que ha colsborsso dursyis mucho
bOmpa can NCSolras &N 0 eipconedo o |n evakuacion de ia cordormidad y Que Cuania
con arplay ekpenenca en @ gemsaoia de la canficacl 40 G§ cumphmientt con Nosmas
COOCEES Maxcanas de producnn =n Mauca

MG OBSId0 08 WSBO BNVRNI0kE un cordisl salude y esperanda sus comentancs al
Acuerdo que nos oouoa

AlaniaMmenie \

co del Laboratorio de
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& ——‘L * | UNITED STATES DEPARTMENT OF COMMERCE
4 L%i = National Institute of Standards and Technology
T, A S Gathersbury, Maryland 20899-

December 8, 2008

Mr. Leslie Bai

SIEMIC, Ine.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory's
designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029. 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements,

Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

Pnid "I Allin—

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

¢¢: Ramona Saar ler
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" UNITED STATES DEPARTMENT OF COMMERCE
@i & National Institute of Standards and Technelogy
& Gaithersburg, Maryland 20839-

November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 22006 Ringwood Avenue, San Jose, CA 95131

Identification No.: uUso160

Recognized Scope: EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF S004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist. gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar(@nist.gov if you have questions.

Sincerely,

P T A

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST NlSI-
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Leslie Bai

SIEMIC. Inc.

2206 Ringwood Avenue MNovember 4, 2008
San Jose. CA 95131

Under Australian government legislation, the Australian Commumnications and Media Authority
(ACMA) has determined the National Association of Testing Authorities, Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth). I am pleased to advise that your
laboratory has been determined as a Recognised Testing Authority (RTA).

This determination has been made on the basis of your accreditation by A?LA accreditation no.
2742.01 and the Mufual Recognition Agreement between NATA and A2LA. It 1s effective from
11 July 2008. RTA status applies only to the following standards and is contingent upon their
continued inclusion in your laboratory's scope of accreditation.

AS/ACTF S002, AS/ACTF S003, AS/ACTF S004,
AS/ACTF S006, AS/ACTF S016, AS/ACTIF S031,
AS/ACTF 8038, AS/ACTF S041 and

AS/ACTF S043.2

As an RTA, vour laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of A2LA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined;

3. comphance of equipment shall be reported on test reports bearing the A?LA logo/endorsement.

Current information on the Australian Commumications and Media Authority and regulatory
requirements for telecommunications products within Australia can be obtained from the
ACMA's web-site at "http://www.acma gov.au". Further information about NATA may be
gamed by visiting "http:/www.nata.asn.au".

Please note that AS/ACIF $040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flenungton Road

North Melbourne Vie 3051

Australia

Ph: +61 39329 1633 Fx: +61 393265148

E-Mail: Christopher Norton(@nata asn.au

Internet: www nata asn au
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VEI

VeeI Council

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Radiation 3 meter site)
Location of Facility:

2206 Ringwood Ave , San Jose, CA 95131, USA
This is to certify that the following measuring facility
has been registered in accordance with the Rules

for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: October 01, 2010

This Certificate is valid until September 30, 2012

VCCI Counteil
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VEl

VCCI Council

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VEl
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >
Facility: SIEMIC Laboratories
(Telecominication Ports Conducted Disturbance Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certily that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1597
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

veer Coz*z_ta{
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